PENNSYLVANIA
BULLETIN

Volume 42 Number 10
Saturday, March 10, 2012 ¢ Harrisburg, PA
Pages 1205—1352

Agencies in this issue
The General Assembly
The Courts
Department of Agriculture
Department of Banking
Department of Environmental Protection
Department of Health
Department of Revenue
Department of State
Department of Transportation
Environmental Hearing Board
Environmental Quality Board
Executive Board
Fish and Boat Commission
Game Commission
Governor’s Advisory Commission on
Postsecondary Education
Independent Regulatory Review Commission
Pennsylvania Public Utility Commission
Philadelphia Regional Port Authority
Public School Employees” Retirement Board
__~=—State Board of Auctioneer Examiners
[...]
The proposed effluent limits for Internal Monitoring Point 201 are based on a design flow of 3.0 MGD.
Mass (Ib/day) Concentration (mg/l)
Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Total Residual Chlorine XXX XXX XXX 0.27 XXX 0.88
The proposed effluent limits for Internal Monitoring Point 301 are based on a design flow of 3.0 MGD.
Mass (1b/day) Concentration (mg/l)
Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX

The proposed monitoring requirements and, where appropriate, effluent limits for implementation of the Chesapeake
Bay Tributary Strategy are as follows for Internal Monitoring Point 101.

Mass (1bs) Concentration (mg/l)

Monthly
Parameters Monthly Annual Minimum Average Maximum
Ammonia—N Report Report Report
Kjeldahl—N Report Report
Nitrate-Nitrite as N Report Report
Total Nitrogen Report Report Report
Total Phosphorus Report Report Report
Net Total Nitrogen Report 0
Net Total Phosphorus Report 0

* This permit contains conditions which authorize the permittee to apply nutrient reduction credits to meet the Net
Total Nitrogen and the Net Total Phosphorus effluent mass limits, under the Department’s Trading of Nutrients and
Sediment Reduction Credits Policy and Guidelines (Document #392-0900-001, December 30, 2006). The condition includes
the requirement to report the application of these credits in Supplemental Discharge Monitoring Reports (DMRs)
submitted to the Department.

* The compliance date for Net Total Nitrogen and Net Total Phosphorus will begin on the Permit Effective Date. Since
these reporting requirements are annual loads, the reporting on compliance with the annual limitations will be required
to be reported on the Supplemental DMR—Annual Nutrient Summary by November 28, 2012.

In addition, the permit contains the following major special conditions:

e In the event that the final treated reclaimed water does not meet the effluent limitations required by this permit
(i.e., off-specification water), the off-specification water may be recycled back to the Spring Creek Pollution Control
Facility (SCPCF) prior to the effluent sampling and flow monitoring point and not be considered a discharge to the High
Purity Water Wetland and/or Slab Cabin Run. When off-specification water is recycled back to the SCPCF and not
discharged to the High Purity Water Wetland and/or Slab Cabin Run, the total volume of water, date and time of the
recycling shall be recorded and included with the standard monthly reporting submissions required by this permit.

e The permittee shall not use reclaimed water for any Class A+ uses as identified in the Reuse of Treated Wastewater
Guidance Manual (362-0300-009, DRAFT January 10, 2009). The use of reclaimed water for Class A+ uses must first be
approved by a permit amendment to include Class A+ parameters, treatment standards and monitoring frequencies.

e This permit approves offsets for TN and TP for use in permits PA0234028 and PA0026239. One permitted facility
may provide an offset to the other permitted facility based on treatment performance. The monthly offset shall be
reported as pounds offset for that month on the DMR Supplemental form for Nitrogen and Phosphorous. For the
permitted facility giving an offset to the other permitted facility, the offset will be reported as a negative value. For the
permitted facility receiving the offset, the offset will be reported as a positive value. The offsets described in this
paragraph are not to be considered permanent and may vary month to month. These offsets shall not be used to adjust
the nutrient cap loads in future permits.

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
570-327-3693.

The EPA Waiver is not in effect.

PA0209350, Sewage, SIC Code 4952, Delmar Township STP, 610 N. Lawton Road, Wellsboro, PA 16901-7941.
Facility Name: Delmar Township STP (Smithville). This existing facility is located in Delmar Township, Tioga County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Sewage.

PENNSYLVANIA BULLETIN, VOL. 42, NO. 10, MARCH 10, 2012



1268 NOTICES

The receiving stream(s), Heise Run, is located in State Water Plan watershed 9-A and is classified for Cold Water
Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies. The
nearest downstream public water supply intake for Jersey Shore Area Joint Water Authority is located on Pine Creek and

is 65 miles below the point of discharge.
The proposed effluent limits for Outfall 001 are based on a design flow of 0.007 MGD.

Mass (Ib/day) Concentration (mg/l)

Average Daily Average Weekly
Parameters Monthly Maximum Minimum Monthly Average
Flow (MGD) Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX
Total Residual Chlorine XXX XXX XXX 1.0 XXX
CBOD;,

May 1 - Sep 30 XXX XXX XXX 10 15

Oct 1 - Apr 30 XXX XXX XXX 20 30
BOD; (Ibs/mo)

Raw Sewage Influent Report XXX XXX Report XXX
Total Suspended Solids (Ibs/mo)

Raw Sewage Influent Report XXX XXX Report XXX
Total Suspended Solids XXX XXX XXX 20 30
Fecal Coliform (CFU/100 ml)

May 1 - Sep 30 XXX XXX XXX 200 XXX

Geo Mean
Oct 1 - Apr 30 XXX XXX XXX 2,000 XXX
Geo Mean

Instant.
Maximum

XXX
9.0
3.0

30
40

XXX

XXX
40

1,000
10,000

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at

570-327-3693.
The EPA Waiver is in effect.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481

PA0027138, Sewage, SIC Code 4952, City of Sharon Sanitary Authority, 155 W Connelly Boulevard, Sharon, PA
16146-1717. Facility Name: Sharon STP. This existing facility is located in the City of Sharon, Mercer County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of

treated sewage.

The receiving stream, the Shenango River, is located in State Water Plan watershed 20-A and is classified for warm
water fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 8.66 MGD.

Mass (1b/day) Concentration (mg/l)

Average Weekly Average Weekly
Parameters Monthly Average Minimum Monthly Average
Flow (MGD) Report Report XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX
CBOD;, 1,806 2,889 XXX 25 40
Total Suspended Solids 2,167 3,250 XXX 30 45
Fecal Coliform (CFU/100 ml)
May 1 - Sep 30 XXX XXX XXX 200 XXX
Geo Mean
Oct 1 - Apr 30 XXX XXX XXX 2,000 XXX
Geo Mean

In addition, the permit contains the following major special conditions:
e Pretreatment Program Implementation

o Whole Effluent Toxicity testing required for the renewal permit

e Electronic discharge monitoring reporting requirement

e Stormwater best management practices

Instant.
Maximum

XXX
9.0

50

60

1,000
10,000

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at

814-332-6340.
The EPA Waiver is not in effect.

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401.

WQM Permit No. 0912401, Sewage, Wrightstown Township, 2033 Second Street Pike, Wrightstown, PA 18940.

This proposed facility is located in Wrightstown Township, Bucks County.

PENNSYLVANIA BULLETIN, VOL. 42, NO. 10, MARCH 10, 2012



NOTICES 1269

Description of Action/Activity: Construction and operation of a wastewater treatment system which consist of individual
grinder stations and a force main conveyance to treatment lagoon.

WQM Permit No. 1512402, Sewage, Easttown Municipal Authority, 566 Beaumont Road, Devon, PA 19333.
This proposed facility is located in Easttown Township, Chester County.

Description of Action/Activity: Construction of a new wet well/dry well sewage pumping station and emergency
generator/control building, associated with piping and electrical work, site work, demolition of the existing station.

WQM Permit No. 1505428, Sewage, Amendment, Borough of Spring City, 6 South Church Street, Spring City, PA
19475.

This proposed facility is located in Spring City Borough, Chester County.

Description of Action/Activity: Construction of chemical feed facilities for the addition of ferric chloride and/or
aluminum sulfate at the Borough’s WWTP to reduce effluent phosphorus concentrations.

WQM Permits No. 1505420, Sewage, Renewal, West Vincent Township, 729 St. Matthews Road, Chester Springs,
PA 19425.

This proposed facility is located in West Vincent Township, Chester County.
Description of Action/Activity: Renewal of existing WQM permit.

WQM Permit No. 2312401, Sewage, Delaware County Regional Water Quality Control Authority, P. O. Box 999,
Chester, PA 19016-0999.

This proposed facility is located in Rose Valley Borough, Delaware County.

Description of Action/Activity: The previous chlorination system that used chlorine gas is being replaced by on that uses
a sodium hypochlorite solution. The previous dechlorination system that used sulfite tablets is being replaced by on that
uses sodium thiosulfate dry crystals.

WQM Permit No. 2312402, Sewage, Little Washington Wastewater Company, 762 W. Lancaster Avenue, Bryn
Mawr, PA 19010-3489.

This proposed facility is located in Media Borough, Delaware County.
Description of Action/Activity: Construction and operation of a pump station.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

WQM Permit No. 3874404, Amendment 12-1, Sewerage, Northern Lebanon County Authority, PO Box 434,
Jonestown, PA 17038.

This proposed facility is located in Union Township, Lebanon County.
Description of Proposed Action/Activity: Seeking permit approval for plant upgrades for nutrient removal.

WQM Permit No. 2882419 Amendment 12-1, Sewerage, Saint Thomas Township Municipal Authority, 175
Saint Thomas Edenville Road, St. Thomas, PA 17252.

This proposed facility is located in St. Thomas Township, Franklin County.
Description of Proposed Action/Activity: Seeking permit approval for plant upgrades for nutrient removal.

WQM Permit No. 3112401, Sewerage, Cromwell Township Board of Supervisors, 10999 Valley Street,
Shirleysburg, PA 17260.

This proposed facility is located in Cromwell Township, Huntingdon County.

Description of Proposed Action/Activity: Seeking permit approval for the construction of the installation of approxi-
mately 23,300 L.F. of conventional gravity sewer, 7,100 L.F. of force main, and 800 L.F. of low pressure sewer, a pump
station, and necessary appurtances to connect 88 residential customers and Southern Huntingdon High School.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701

WQM Permit No. 1400403-A3, Sewerage [SIC 4952], Martha’s Furnace MHP, LLC, 105 Peppermint Lane, Julian,
PA 16844.

This proposed facility is located in Huston Township, Centre County.

Description of Proposed Action/Activity: The modifications to the existing facility consist of the installation of a
Membrane Bioreactor (MBR) treatment system to replace the activated sludge extended aeration plant. In general, this
will entail the installation of two (2) Polylok effluent filters in the settling tank, the former clarifier will be converted to
an equalization basin, the former aeration basin will be converted into an overflow basin, an new anoxic tank will be
installed, the former dosing tank will be converted to a sludge holding tank, Two (2) MaxFlow MBR units will be
installed, the existing East sand filter will be clean and used in overflow scenarios, Sanitaire Membrane tube diffusers
will be installed in the MBR basin, a Goulds submersible sewage pump will be placed in the equalization tank, and two
(2) VFD controlled Moyno 500 progressing cavity permeate pumps will be installed with an IFM magnetic flow sensor.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meaduville, PA 16335-3481
WQM Permit No. 2712401, Sewerage, OM Recreation, Inc. d/b/a Seldom Inn, P. O. Box 126, Tionesta, PA 16353.
This existing facility is located in Green Township, Forest County.

Description of Proposed Action/Activity: Application for the creation of a small flow treatment facility.
PENNSYLVANIA BULLETIN, VOL. 42, NO. 10, MARCH 10, 2012



1270

NOTICES

IV. NPDES Applications for Stormwater Discharges from MS4

V. Applications for NPDES Waiver Stormwater Discharges from MS4

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction

Activities

Southeast Region: Water Management Program Manager, 2 East Main Street, Norristown, PA 19401

NPDES
Permit No.

PAIO1
151203

PAIO1
151204

PAIO1
151205

PAIO1
4607003-R

PAIO1
231202

PAIO1
231203

Applicant Name &
Address

Mar-J-Builders, Inc. and
Highpointe Meadow, LP
PO Box 137

Chester Heights, PA 19017

Progressive Casualty
Insurance Co.
5910 Landerbrook Drive

Mayfield Heights, OH 44124

Phillip DiGiore
511 Preston Court
Exton, PA 19341

Dennis Maloomian

1000 Chesterbrook Boulevard

Berwyn, PA 19312

Tyler Arboretum
515 Painter Road
Media, PA 19063-4424

William Massaro
38 Darby Road
Havertown, PA 19083

County
Chester

Chester

Chester

Montgomery

Delaware

Delaware

Municipality
Franklin Township

Charlestown Township

East Nantmeal
Township
Upper Merion Township

Middletown Township

Edgmont Township

Receiving
Water/ Use

Big Elk Creek
(HQ-TSF-MF)

Unnamed Tributary
Valley Creek (EV)

Unnamed Tributary
Beaver Creek (EV)

Trout Creek (WWF)

Ridley Creek
(HQ-TSF-MF)

Rocky Run
(HQ-CWF-MF)

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790

Monroe County Conservation District: 8050 Running Valley Road, Stroudsburg, PA 18360, 570-629-3060.

NPDES
Permit No.

PAI024512001

Lehigh County Conservation District: Lehigh Ag. Ctr, Ste. 102, 4184 Dorney Park Road, Allentown, PA 18104

610-391-9583.

NPDES
Permit No.

PAI023905005R

Applicant Name &
Address

Frank J. Riccobono
P. O. Box 1217
Marshalls Creek, PA 18335

Applicant Name &
Address

David Jaindl Jaindl Land Co.

3150 Coffeetown Rd.
Orefield, PA 18069

County
Monroe

County
Lehigh

Municipality
Pocono Twp.

Municipality

Upper Macungie Twp.,
and Lower Macungie
Twp.

Pike County Conservation District: 5566 Route 402, Ste. 1, Hawley, PA 18428, 570-226-8220.

NPDES
Permit No.

PAI025211005

Applicant Name &
Address

Jewish Reconstructionist
Camping Corp.
Saposnik, Isaac

101 Greenwood Ave.
Suite 430

Jenkintown, PA 19046

County
Pike

Municipality
Greene Twp.

PENNSYLVANIA BULLETIN, VOL. 42, NO. 10, MARCH 10, 2012

Receiving
Water/ Use

Pocono Creek, HQ-CWF,
MF

>

Receiving
Water/Use

Schaefer Run,
HQ-CWF, MF;
Spring Creek,
HQ-CWF, MF

Receiving
Water/ Use

UNT to Wallenpaupack
Creek, EV; UNT
to Freeling Run, EV



NOTICES 1271

Southwest Region: Waterways & Wetlands Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

Somerset County Conservation District, 6024 Glades Pike, Suite 103, Somerset, PA 15501 (814) 445-4352
Applicant &

Permit No. Address County Municipality Stream Name
PAI055610004 Big Salvage, LLC Somerset Greenville, Larimer, Laurel Run
44 East 30th Street, 10th Floor Northampton & (EV/HQ-CWEF),
New York, NY 10016 Southampton Gladdens, Mountain &
Townships UNTB to Wills Creek

(HQ-CWF) Jennings
Run & Flaugherty
Creek (CWF)

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12 CAFOs
PAG-13 Stormwater Discharges from MS4

STATE CONSERVATION COMMISSION

NUTRIENT MANAGEMENT PLANS RELATED TO APPLICATIONS FOR NPDES
PERMITS FOR CAFOs

The State Conservation Commission has taken the following actions on previously received applications for nutrient